11. Wifi box

11.1 Tools needed

  • torx screwdriver T-20
  • cross-head screwdriver
  • flat hex-head wrench no. 7 (for m4 screws)
  • (recommended) flat hex-head wrench no. 15
  • (recommended) flat hex-head wrench no. 17
  • silicone oil or grease
  • soldering iron
  • sharp screwdriver (to puncture rubber bushing)

11.2 Parts list

Name
Picture
Quantity
Description
00122
1
00130
1
Wifi box
1
Wifi cover
1
Wifi cover
plastic screws
4
m4x16
4
cable bushing
1
cable bushing nut
1
cable bushing oring
1
USB female connector
1
antenna
1
Wifi modem
1
m4x10 torx
2
m4 spacer
2
m4 nut
2
rubber bushing
1
Wifi box cable
1

11.3 Assembly

11.3.1 Step 1

11.3.2 Step 2

Make sure it's the right box!

11.3.3 Step 3

11.3.4 Step 4

USB cable color disclaimer

The cable colors may vary depending on the kit version:
Version
1st wire (bottom)
2nd wire
3rd wire
4th wire (top)
1.0 (photo)
black
yellow-green
blue
brown
1.1
black
green
white
red
1.2
blue
yellow
white
red

11.3.5 Step 5

11.3.6 Step 6

11.3.7 Step 7

Wifi - checked!